Office of

Water Program Operations
(WH-547)

Washington DC 20460

United States
Environmental Protection
Agency

May 1978
430/9-77-015

Analysis of Operations &
Maintenance Costs for
Municipal Wastewater
Treatment Systems.

OPERATION MAINTENANCE

TOTAL

MATE-

SALARIES EMPLOYEE MATERIALS
& WAGES BENEFITS & SUPPLIES

POWER
& LIGHT

MISCEL-
LANEOUS

SUB TOTAL
OPERATION

© SALARIES EMPLOYEE RIALS &
& WAGES  BENEFITS SUPPLIES

SUB TOTAL OPERATI(
MAINTE-
NANCE

$1,192,473

$252,135 $1,551,462 §$ 780,709

< $3,776,779

200,228

42,335 18,512 209,662 470,737 57,238 12,128 46,740

130,446

27,581 17,751 694 176,472 4,942 1,036 594

er Survey & Industrial Wastes 73,386

15,514 3,111 580 92,591 22 -

[...]
FPLEASANTONy CITY OF
SAUSALITO-MARIN CITY &,D.
GUSTINE, CITY OF
: RS CITY OF
CREFIELTN, CITY OF
FITTSRURG, CITY OF
LAREHAVEN SEWER DIST
ALDERWODDT MANOR WATER
MCCLEARY CITY OF
SUMNER CITY OF
O0AK HARROR CITY OF
NoUGLAS CO SEW DIST
WENATOHEE CITY OF
SEATTLE METRO
SEATTLE METRO
ASTORIA CITY OF
WARATED CITY OF

ELXry

nrs

NESIGN FLOW

3.0
246

'6
107
10()
4.8
3.0
2.4
3.
3.0
2.2
2.0
1.3
G0
3.0
1.2
1.6
2.5
1.7
2,4
3.2
9.0
3.5
+ 8

%]

o G

L.E

TVEL OF
TRE

TMENT

03
03
03
03
03
04
07
04
08
04
03
03
04
03
04
04
03
01
o8
01
08
01
02
01
o1
03
01
03
o1
03
03
o1
01
03
03

d3NNILNOD L°@ 3189Vl



O8M SAMPLE TREATMENT SYSTEMS

Sal - 20,0 MGD

In NO FACTLITY NAME CITY STATE OFERATING AUTHORITY DESTGN FLOW,
104 MARLEORD E. AWTE HARLBORD MA RO 5.5 o7
112 ADAHS WWTF ATIAMS MA 5 ROARD OF SEWER COMM 10,2 03
RROCKTON WWTF BROCKTON MA EROCKTON DFW 12.0 o3
TA SANLDIST.ST  AUGUSTA ME AUBUSTA SANDIST 6.8 o1
BANGOR FOLL,ARATEME  BANGOR HE BEANGOR CITY OF 9.0 01
NORTHUEST OUADRANT — HILTON NY MONRUE COLFURE WATERS DIV 1540 06
ORANGETOWN $TF ORANGI NY SETOWN DFW G5 03
ROCKLANID COUNTY STF  ORANGERURG NY I #1 B OF 6 10,0 03
AL TERTIAM ST AMET NY [TIES CORP 10,0 03
FLATTSEURGH WFCP rlhrl‘fUhOH NY FLATTSEURGHyCITY OF 1640 03
: G NY OGLENSHURGCITY OF 6.5 01
NY ONONOAGA COLIERT OF 84N 7.0 03
TUNKTF NY DUNKTRE CITY DF 6.0 06
“OLAND (TN 0OF) NY JAMESTOUN CITY OF DEW 8.0 03
NY OLEAN CITY OF 740 03
NY AMHERS Ty TOUN OF 12,0 01
FA : RY TWE SEW. 04
g Fa ITY OF 03
GREATER HAZL 5 A LTON JSA 03
CENTRAL FLANT FA WILLTAMSPORT SANITARY AUT 03
ARMY BASE STF vA HAMETON ROANS SAN. DIIST. 01
FALLING CREEK STF 3 VA : : o 03
FINNER‘S FOINT STF  FORTSMOUTH U IR TSMC CETY OF 01
HOUA RATON STF EOCA RATON Fl. BOCA RATON CITY OF 03
GOULDE STF GOULDS Fi. MIAMI~DADE W3S 04
NORTH HIAMI FLT #1  MOKTH MIAMI Fl. NORTH MIAMI CITY OF 13,0 01
BETHUNE STF NAYTONA EEACH FL. DAYTONA EEACH,CITY OF 10,0 03
LAKELANI STF LAKEL AND FL g 10,0 04
CGTE AR ST, FETERSBURG FL mrm CITY OF 8.0 04
; TALLAHA FL 8.8 04
VICKSEURG WUTE MG 75 04
. R M& IATTTESRURG CTITY OF 5.4 o1
GREENVILLE MG SKREENVILLE CITY OF 20,0 03
. ALBANY GA ALEANYy CITY OF 20,0 03
ROCKY CREEK WFCF MALON GA MACON-BIEE COUNTY Wi& AUT 14,0 03
ERUNSWICK WFCF HRUNSWICK GA BRUNSWICKs CITY OF 10,0 03
CHATTAHODOUHEE RIVER — SMYRNA GA COBE COUNTY W & 8 DEFT, 10,0 03
CHTCKAMAUGA WW FLT GA CHICKAMAUGAs CITY OF 50 03
FLINT RIVER WFG G ATLANTA Tt I E AN 640 03
INTRENCHMENT C GA AN 20.0 03
G L NVTLLE OH STEULE 605 o
EARGE G A TON OH BARRERT TY ¢ 8.0 03
AVON L ARE AVON L AKE 0H AVON 1LAKE, CITY OF 5.3 07
SANDUSK Y ST GANDUSKY OH GANIUSKYy CITY OF 19,5 07
MAUMEE R TYER GTF WATERVILLE OH LUCAS CO. SAN. ENGR., 6.0 06
FINIEAY STE FIRILAY 0OH FINDLAYy CITY OF 705 03
WOOS T WieCE WONG T 1 i WOOGTLEY CTEY OF b 04

HAMLL T WWTE HAMTL TOM (IR HEMTLTOMy CTTY O 1200 03

G3NNILNOD L°a 378Vl



In NO

541
543

SG9
G40

008
033
061

FACILITY NAME

NEWARK WWTF
LANCASTER WFCF
WAUKESHA STF
SJANESVILLE WRCE
SHEBQYGAN WWTF
AFFLETON WWTHF
LACROSSE ST
EAt CLATRE WWTE
LEWISVILLE WWTF
#1 WACO EBRA

VINCE RAYOU STF ARR
S.PLANT (MAIN FLANT

BROADWAY STF
080 STF

MAIN FLANT
SOCORRO STH

MISSISSIFFI R. STF

ST, JOSEFH WWTH
ROCK CK, STF
LONGHONT S§TF
ZEHTH ST WWTPE
PUERLD STF
ROFTD CITY STF

WRF It
FACH WRE
WHITTIER NARROWS

CLEAR CREEK 8T FaCL
VENTURA WATER RENQU

HILL CANYON TP
FORT HUENEME WTF

GTLROY-MORGAN HILL

CAMF STONEMAN STF
WWTHF NO, 2
EUGENE 8TF

HT VERNON WWTF
CHEHAL IS TF
FUYALL U STF
FLLENSBURG WWTF
YAKIMA WFT FLANT

&M

cIry

NEWARK
LANCASTER
WALIKESHA
JANESVILLE
SHEROYGAN
AFF TON
LACROSSE
EAL CILATRE
LEWISVILLE
WACH

FASEDENA
BROWNSVILLE
CORFUS CHRISTI
CORFUS CHRISTI
GALVESTON

El PaS0

8T, CH ES
ST, JOSEFH
INDEFENDENCE
LONGMONT
ROWNDER
FUERLOD

RAFTD CITY
HURON
LAMCASTER
LLONG BEACH

El. MONTE
SACRAMENTO
REDINIING
VENTURA
THOUSAND 0AKRS
FORT HUENEME
GILROY
FITTSBRURG
BAKERSFIELD
EUGENE

MT UVERNON
CHEHALTS
FUYALLUF
ELLENSEURG
YAKIMA

SAMPLE TREATMENT

G.1

STATE

OH
OH
Wi
Wi
Wi
Wr
WI
WI
TX
TX
TX
TX
X
TX
TX
TX
M
MO
MO
Co
(M3}
co
8N
sn
Ca
ChA
CA
CA
Ca
Ca
932
ca
Ch
ChA
CA
OR
214}
Wa
WA
WA
WA

SBYSTEMS

- 20,0 MGD

OFERATING AUTHORITY

NEWARKy CITY OF
LANCASTERy CITY OF
WAURESHAY CLITY OF
JANESVILLE WPGC UTIL.
CROYGANy CITY OF
ETONy CITY OF
LACROSSGE, CITY OF
EAU CLAIRE, CITY OF
LEWISVILLE DFW

208 RIVER AUTHORITY

GEDENS CITY OF
BRROWNGUILLE FUR
CORFUS CHRISTI
CORPUS CHRISTI
GALVESTON DEFT OF UTILITY
EL FASO WATER UTIL ROARD
ST, ES CITY OF
87,
INDEFENDENCE CITY OF
LONGHMONT CITY OF
EOULDER CITY OF
FUERLOy CITY OF
RAFID CITY
HURON CITY OF
LOS ANMGELES TO. 8AN. DIST
1.08 ANGELES CO. SAN, DIST
LOS ANGELES CO. SaN, DIST
SACRAMENTO REG.COD.SAN.DIS
REDIIING, CITY OF
VENTURAy CITY OF
THOUSAND OARS, CITY OF
VENTURA REGIONAL €O. S.In
GILROY, CITY OF
FITTSRURGy CITY OF
BARERSFIELDs CITY OF
EUGENE DiFW
MT VERNON CITY OF
CHEHALIS CITY OF
FUYALLUF CITY OF
ELLENSBURG CItY OF
YARIMA CITY OF

RESIGN FLOW

12,0
8'0
8,5
16.0
15,0
12.9
20.0
7.0
b0
18,0
7.0
743
12.0
12.0
10.0
29.0
G5
13.1
6.5
53
156
17.0
13,5
6.0
6.0
12.5
12.5
10.0
8.8
14,0
10.0
6.0
8.0
I-X%<]
16.0
17.1
2.0
7.5
6.0
15.0
18.0

LEVEL 0OF
TREATHENT

03
03
b
03
05
Q6
O3
01
04
032
03
03
03
03
03
03
0é
01
01
03
03
03
03
03
04
03
03
03
03
04
04
01
o8
[¢31
01
03
03
03
01
03
03

G3INNILNOD +°a 378Vl

L-d



ID NO

208
216
238
263
30%
322
3563
401
427
485
913
514
315
523
535
536
546
547
570
605
606
607
625
701
718
805
817
?07
?08
?10
247
004

246TH WARD

FACILITY NAME

WFCF
FRANK E VAN LARE WW
ONEIDA CO WFPCF

RAY FARK STP
HARRISBURG STF

ERIE WWTF
CHESAPEAKE-ELIZARET
VIRGINIA KEYS STF
HOOKERS FT STP

UTOY CREEK WFC PLT.
WESTERLY WWTFP
EASTERLY WWTF
SOUTHERLY WWTF
TOLEDO WWTF

JACKSON FIKE WWTP
SOUTHERLY WWTF
SPFRINGFIELD WWTF
DAYTON WWTF

NINE SPRINGS WWTF
VILLAGE CREEK STF
RIVERSIDE STF
CENTRAL STF
N. SIDE STF
LEMAY STF
COLDIWATER CK.
NORTHSIDE STF
COLORADO SFRINGS TP
CENTRAL TF
NORTHEAST TF
CITY MAIN TF
OXNARD WTP
COLUMBIA BLVD

STP

W TP

0&M SAMPLE TREATMENT SYSTEMS

CITY

BROOKL YN
ROCHESTER
UTICA
E.ROCKAWAY
HARRISRURG
ERIE
VIRGINIA BEACH
MIAMI
TAMPA
ATLANTA
CLEVELAND
CLEVELANI
CLEVELAND
TOLEDO
COLUMBUS
COLUMRUS
SFRINGFIELD
DAYTON
MADISON

FT WORTH
FT WORTH
nAlLLAS
HOUSTON
ST. LOUIS
ST. LOUIS
DENVER
COLORATIOD SFRING
ELK GROVE
CARMICHAEL
SACRAMENTO
OXNARD
FORTLAND

DESIGN FLOW IN MILLION GALLONS PER DAY

CODE LEVEL OF TREATMENT
00 RAW DISCHARGE

ol PRIMARY (BOD/SS EFF.
02

03

04

>50/50)
ADVANCED PRIMARY (BOD/SS EFF. 50/50 -~ 30/30)

SECONDARY (BOD/SS EFF. 30/30 - 25/25)
GREATER THAN SECONDARY (BOD/SS ONLY)

~,

RS

20.0 MGD

CODE

05
06
07
08

OFERATING AUTHORITY

NEW YORK CITY

MONROE CO.FURE WATERS DIV
ONEIDA CO DFW

NASSAU COUNTY IPW
HARRISEURG SEW. AUTH.
ERIEy CITY OF SEWER AUTH.
HAMPTON ROADS SAN. DIST.
MIAMI-DADE WATER AND SEW.
TAMFA CITY OF

ATLANTA DEFT. OF ENV.
CLEVELAND REG. SD
CLEVELANDIY REG. Sk
CLEVELAND REG. SD
TOLEDOy CITY OF
COLUMBUS, CITY OF
COLUMBUS, CITY OF
SPRINGFIELDy CITY OF
DAYTONs CITY OF
MADISON METRO. SEW.
FT WORTH WATER DEPT
FT WORTH WATER DEPT
DALLAS WATER UTILITY DEPT
HOUSTON [FW

METRDO SEWER DIST.

AND

nIST.

METRO., ST. LOUIS SEW. DIS
DENVER C. & CO.
COLORADDO SFRINGSy CITY OF

SACRAMENTO REG.CO.SAN.DIS
SACRAMENTO REG.CO.SAN.DIS
SACRAMENTO REG,CO,SAN.DIS
VENTURA REGIONAL CO. S.IN.
FORTLANDIY RUREAU OF WWT

LEVEL OF TREATMENT

LEVEL OF

DESIGN FLOW TREATHMENT

B85.0
100,0
27.0
40,0
27.8
64,0
24,0
70.0
36.0
30.0
38.0
123.0
P6.0
102.0
100.0
100.0
25.0
60'0
27.95
45.0
22,0
100.0
138,0
173.0
25.0
110.0
30.0
30.0
21.0
70.0
25.0

200.0

NUTRIENT REMOVAL (BOD/SS < SECONDARY)
SECONDARY TREATMENT WITH NUTRIENT REMOVAL

GREATER THAN SECONDARY WITH NUTRIENT REMOVAL

ZERO DISCHARGE

03
06
03

d3INNILNOD ' 378Vl



TABLE D.2

NUMBER OF PLANTS SURVEYED BY PROCESS DESCRIPTION

Process Description Number of Wastewater Treatment Plants
D&M Survey AMSA Survey

Pre~Treatment

Pumping, Raw Wastewater 213 40
Preliminary Treatment - Bar Screen 226 84
Preliminary Treatment - Grit Removal 243 83

Preliminary Treatment - Comminutors/

Barminutors 197 20
Preliminary Treatment - Others 7 3
Prechlorination 40 3
Flow Equalization Basins 10 4
Preaeration 69 9

Sedimentation
Primary Sedimentation 234 84
Clarification (Secondary & AWT) 275 71
Tube Settlers 1 0
Trickling Filter - Unspecified 0 1

Trickling Filter ~ Rock Media 93 9
Trickling Filter -~ Plastic Media 4 1
Trickling Filter ~ Redwood Slats 3 1
Trickling Filter ~ Other Media 1 0
Rotating Biological (Bio-Disc, Bio-Surf) 0 1

Activated Sludge - Unspecified 0 1
Activated Sludge ~ Conventional 101 50
Activated Sludge - High Rate 14 6
Activated Sludge ~ Contact Stabilization 38 3
Activated Sludge ~ Extended Aeration 26 2
Pure Oxygen Activated Sludge 2 0
Oxidation Ditch 7 0



TABLE D.2 (Continued)

Process Description (Continued) Number of Wastewater Treatment Plants
D&M Survey AMSA Survey
Filtration
Microstrainers - Raw Sewage or Primary
Effluent 0] 1
Microstrainers - Secondary or Tertiary
Effluent 6 1
Sand Filters 10 2
Mix-Media Filters 4 3

Nutrient Removal/Chemical Treatment

Biological Nitrification 4 0
Biological Denitrification 2 0
Recarbonation 0] 1
Activated Carbon - Granular 1 1
Activated Carbon - Powdered 1 0]
Lime Treatment of Raw Wastewater 11 0
Tertiary Lime Treatment 2 1
Alum Addition 12 3
Ferri-~Chloride Addition 11 2
Polymer Addition 16 3
Other Chemical Additions 6 1
Disinfection
Chlorination for Disinfection 304 78
Ozonation for Disinfection 0] 1
Other Disinfection 2 0
Dechlorination 8 0
Reaeration -~ General 7 2

Other Treatment /

Land Treatment of Secondary Effluent
(30/30) 1 1

Stabilization Ponds 20 5



Process Description (Continued)

TABLE D.2 (Continued)

Number of Wastewater Treatment Plants

Aerated Lagoons

Polishing Ponds

Effluent Disposal

Effluent Pumping
Outfall to Other Plants
Recycling and Reuse
Irrigation

Ocean Outfall

Surface Water Outfall
Land Disposal

Complete Retention

Sludge Handling

Sludge Holding Tank

Sludge Lagoons

Air Drying (Sludge Drying Beds)
Aerobic Digestion - Air

Aerobic Digestion - Oxygen

Anaerobic Digestion

Digestion Gas Utilization

Chlorine Oxidation of Sludge (Purifax)
Dewatering - Mechanical - Vacuum Filter
Dewatering - Mechanical - Centrifuge
Dewatering - Mechanical - Filter Press
Dewatering - Others

Gravity Thickening

Flotation Thickening

Heat Treatment

Incineration - Multiple Hearth

D&M Survey AMSA Survey
16 1
22 2
21 4

4 1
2 2
15 2
27 19
293 66
3 0
7 1
51 11
19 8
131 43
79 7
6 0
182 60
99 18
2 5
72 19
34 16
7 2
4 0
76 45
19 5
4 0
11 8



TABLE D.2 (Concluded)

Process Description (Concluded) Number of Wastewater Treatment Plants
D&M Survey AMSA Survey
Incineration - Fluidized Beds 5 1
Incineration - Rotary Kiln 1 0
Incineration - Other 5 2
Wet Air Oxidation 5 -1
Recalcination 0 2
Ultimate Sludge Disposal
Composting 7 6
Land Spreading of Liquid Sludge 58 1
Land Spreading of Thickened Sludge 52 9
Trenching 3 0
Ocean Dumping 2 18
Other Sludge Handling 7 2
Sludge Transferred to Another Facility 15 15
Sludge Used by Others 84 8

Landfill 140 50



APPENDIX E

WASTEWATER TREATMENT PLANT GRAPHICAL RELATIONSHIPS
POTENTIALLY SIGNIFICANT 0&M RELATIONSHIPS

E.1 Staff Size versus Actual Flow
E.2 Total 0&M Costs versus Actual Flow
E.3 Total 0&M Costs versus Staff Size

E.4 Apparent Non-signficant 08M Relationships

EPA Survey



Notes:

CORRELATION COEFFICIENT (r) is a measure of the degree of closeness of
the linear relationship between two variables. It varies from zero (no
relationship between the two variables) to + 1 (perfect linear relationm-
ship). The sign of r is the same as that of a in the regression equa-
tion, Y= a + bX. Thus, if r= -1, -all points are on the regression line
sloping down to the right. The independent variable (X) accounts for the
variability in the dependent variable (Y). For example, if r = 0.73,
then 73 percent of the variance in Y is explained by X; the balance of 27
percent is simply not explained by the independent variable X and is left
unaccounted for the relationship of the two designated variables.

F-TEST VALUE is used to test the goodness of the fit of a regression
curve, The F-value can be compared with tabled values to give a test of
the hypothesis that the correlation coefficient is zero agaimst the
alternative that the equation as a whole defines a significant relation-
ship between the two variables. The F-value is the ratio of the mean
square due to regression to the deviations mean square:

SSFE/K
RSS/(N - K- 1)

F-value =

The ratio is compared to the corresponding value from an F-table with K
and (N - K - 1) degrees of freedom, where N is the total number of
points, K is the degrees of freedom due to regression, and N - K - 1 is
the degrees of freedom due to deviations. (SSFE implies sum of square due
to fitted equation; RSS means residual sum of squares.) In general, the
higher a given F-value the greater the probability that the relationship
is significant. Also, as the sample size increases, the relative prob-
ability of the F-test value being significant increases.



TABLE E.1

POTENTIALLY SIGNIFICANT O&M RELATIONSHIPS
STAFF SIZE VS ACTUAL FLOW

Title

Primary Treatment
National

Trickling Filter
(TF), National

Activated Sludge
(a8), National

AWT, National

Equation

S =0.90 x Q + 3.25

S=1.19xQ + 2.59

S =1.94x 0 + 2.38

S =1.26 x Q + 5.48

Sample Correlation F-Test
Size (n) Coefficient (r) Value
63 0.79 102.90
81 0.87 241.40
149 0.77 208.69
32 0.94 223.93

Where S equals the size of the staff at the wastewater treatment plant, and
Q equals the average daily flow in million gallons per day.



50 a

. /
. /

35

- 0.90 X Q + 3.25

T;\

30

STAFF SIZE

STAFF SIZE VS. ACTUAL FLOW
PRIMARY TREATMENT
NATIONAL —

(1000 M3 = 3.785 MGD)
|
30 40 50 60 70 80 90

ACTUAL FLOW (MGD)

FELIRIE

L-1




135 /l
120 //
/ 105 * /
90
STAFF SIZE e / 2 S =119X Q+ 2.59
60 /
v / STAFF SIZE VS. ACTUAL FLOW
/ SECONDARY TREATMENT — TRICKLING FILTER
NATIONAL
30 hd hd / hd
[ )
®
| [ T ] / [ )
5 ] ) / ®
®
. (1000 M3 = 3.785 MGD)
e 1 T |
N 5 30 45 60 75 90 105 120 135

ACTUAL FLOW (MGD)

"3 34N9OId

-1




277.50
o
240.00
7
®
202.50
STAFF
SIZE S = 1.94 X Q + 2.38 —]
165.00
// o
127.50
/
90.00 //
* STAFF SIZE VS. ACTUAL FLOW
52-50 . *—1— SECONDARY TREATMENT -
ACTIVATED SLUDGE
15.001 NATIONAL
e (1000 M3=] 3.785 MGD) | l

15.00 30.00 45.00 60.00 75.00 90.00 I05.00 120.00 135.00

ACTUAL FLOW (MGD)

‘3 3¥INOI4

-1




STAFF SIZE

e e Tee- erisemtl L e usemsehot tyluuen

90
®
80 /
70 7 ®
60 //
50 L ///
/4———4/ S =1.26 X Q + 5.48
40 /
ho /
30 STAFF SIZE VS. ACTUAL FLOW
ADVANCED TREATMENT
0l | NATIONAL
o
[ ]
®
10
o |Iooo M3I= 3.785l MGD)
0 10 20 30 40 50 60 70 80

ACTUAL FLOW (MGD)

"3 33NDOid

-1




TABLE E.2

POTENTIALLY SIGNIFICANT O&M RELATIONSHIPS
TOTAL O&M COSTS VS ACTUAL FLOW

Sample Correlation F-Test
Title Equation Size (n) Coefficient (r) Value

Primary Treatment
National TC = 4.53 x 10* gl.0! 57 0.83 119.57
Trickling Filter
(TF) , National TC = 6.02 x 104 0.9% 71 0.86 194.15
Activated Sludge
(AS), National TC = 8.25 x 1o* o0.96 143 0.89 515.76
AWT, National TC = 6.85 x 10% gl«H% 28 0.71 25.75
TF, Region II TC = 7.58 x 10% ol.10 9 0.77 10.31
TF, Region III TC = 6.14 x 10% @Ql.0% 7 0.91 23.54
TF, Region IV TC = 4.66 x 10% ol.27 13 0.70 10.32
TF, Region V TC = 8.08 x 10% 0.70 5 0.95 25.13
TF, Region VI TC = 3.99 x 10% ¢0.90 12 0.95 96.03
TF, Region VIII TC = 2.51 x 10% gl.2° 11 0.96 99.55
TF, Region IX TC = 8.55 x 10% 0.9% 7 0.91 23.16
AS, Region IT TC = 1.11 x 10° @0.82 15 0.95 112.19
AS, Region III TCc = 1.08 x 105 087 16 0.87 44.¢5
AS, Region IV Tc = 7.27 x 104 @%.98 26 0.83 52.60
AS, Region V TC = 1.04 x 10° 90-87 20 0.95 176.73
AS, Region VI TC = 4.36 x 10% glel¥ 18 0.93 109.73
AS, Region X . 7c = 9.55 x lo* g0-80 6 0.98 100.82

Where TC equals total O&M cost in dollars and
0 equals the average daily flow in million gallons per day.



100.0

FIGURE E. 2~-I

TOTAL O & M COST VS. ACTUAL FLOW

50.0

10.0
(MGD)

50

7]

T
I

I
I
!

T
T
T
i
]

HE

I

1
Hi
1T

i
t E FaadE ESSSS = Ed
SE=s== H T = Sif 5 S2ZE= SELEE gss===s is
i e esgem e - B s==ss :
L e : HiiEEEsEess _ SEESI== 0 nnERl g
- T T T T T T i
: NS il et S s R i 1 ”
582 EE 5 == =ae2d Mmmm\ S FEF EERESES: EEE